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Chapter 0 Emission and Susceptibility Standards

Emission Standards

Emission Standard European Standard International Standard
(X) EN 61000-6-3/2001 TEC  61000-6-1/1996
{ ) EN 61000-6-4/2001 IEC 61000-6-1/1997
) EN 50081-1/1992
() EN 50081-1/8.93
{ ) EN 55014/4.93 CISPE. 14: 1993
() EN 55015/12.93 CISPR 15: 1992
{ ) EN 55013/2001 CISPR 13: 2001
(X)) EN 55022/98 CISPR 22: 1997
{(X) EN 61000-3-2/2000 1EC 61000-3-2: 2000 + Al: 2001
(X) EN 61000-3-3/1995+A1: 2001 |IEC 61000-3-3: 1994 + A1: 2001

Susceptibility Standards

Susceptibility Standard |[Buropean Standard International Standard
(X) EN 61000-6-1/2001 IEC 61000-6-1/1997
{ ) EN 61000-6-2/2001 IEC  61000-6-1/1999
{ ) EN 50082-1/1997
() EN 50082-2/1994
(X) EN 55024/1998 |CISPR 24/1997
{ ) EN 55020/2002 CISPR 20/2002
(X) EN 61000-4-2:1995 IEC 61000-4-2:1995
(X} EN 61000-4-3:1996 1IEC 61000-4-3:1995
(X) EN 61000-4-4:1995 IEC 61000-4-4:1995
(X) EN 61000-4-5:1995 IEC 61000-4-5:1995
(X)) EN 61000-4-6:1996 TIEC 61000-4-6:1996
(X)) EN 61000-4-8:1993 1EC 61000-4-8:1993
(X) EN 61000-4-11:1994 IEC 61000-4-11:1994

Report No.: CSICE266

Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778




Test Report 4147

Chapter 1 Introduction
Description of EUT:

This EUT is a data transmission / receiving facility. It was connected to LAN card installed
in the PC or compatible computer and makes your data equipment available to transmit / receive
data via the EUT,

Test method:

Pretest was found that the emission of operating mode is worse than standby mode. So, The
final test is made at the operating mode.

This EUT has two kinds of Power adaptor, one is DVE DV-751AUP, the other is LEI
48075100-C5.

During testing, there are eight modes were tested:

® DVEDV-751AUP 10 x 10 Mbps

® DVEDV-751AUP 100 x 100 Mbps

® DVEDV-751AUP 1000 x 10 Mbps LET 48075100-C5 1000 x 10 Mbps

® DVEDV-751AUP 1000 x 100 Mbps LEI 48075100-C5 1000 x 100 Mbps

The radiation pretest was found out the testing mode: “DVE DV-751AUP 100 x 100 Mbps”
was the worst case.

During testing, the EUT was operated at “transmitting” and “receiving” mode
simultaneously. The test voltage is 230Vac / 50Hz.

The test placement as the photographs showed is the worst emission placed. (If the emission
is close to the ambient, the resolution BW and view resolution will be reduced and the data will
be recorded by detection of maximum hold peak mode.)

LEI 48075100-C5 10 x 10 Mbps
LEI 48075100-C5 100 x 100 Mbps

The testing configuration of test setup is showing in the next page.

Report No.: CSICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Configuration of test setup (Test Mode: 10 x 10Mbps & 100 x 100 Mbps)

l Printer I

Monitor
PC
To another PC
Located Remotely
f \I LAN Fort
Keyboard U
Mouse USB Mouse USB Joystick
Connections:
PC:

*Serial Port --- via a 110c¢m shiclded RS-232 cable to modem.

*Monitor Port --- a monitor with 1.5m length data cable.

*Keyboard port -—- a keyboard with 1.50m length data cable.

*Mouse port --- a mouse with 1.50m length data cable.

*USB port A --- a USB joystick with 1.5m long, shielded, no ferrite bead data cable.
*USB port B -— a USB mouse with 1.8m long, shielded, no ferrite bead data cable.
*Printer port --- a printer with 1.80m length data cable.

EUT:

*UTP Gigabit port --- connect with a 2m length, RJ45 cable that terminated with 2000hm.
*UTP port 1 ---viaa Im length RJ-45 cable to the RJ-45 jack of the LAN card that installed

in nearby PC,
*UTP port 2~7 --- connect with a 2m length RJ-45 cable that terminated with 2000hm.

*UTP port 8 ---viaa 10m long, non-shielded, no ferrite bead, RJ-45 cable to the RJ-45 jack

of the LAN card that installed in the PC located remotely.

*Power port --- via a 1.80m long power cable to a power adaptor plug into the power source.

*Power adaptor --- Trade: DVE; Model: DV-751AUP; I'P: 230VAC S0Hz 16V A
O/P: 7.5VDC 1A

*Power adaptor -- Trade: LEL; Model: 48075100-C35; I/P: 230VAC 50Hz 90mA:
O/P: 7.5VDC 1000mA

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Configuration of test setup (Test Mode: 1000 x 10Mbps & 1000 x 100 Mbps)

o/47

|
|
I | Printer I
Monitor
MModem
e PC
To another PC
Located Remotely
m LAN Port
Kevboard
Mouse USB Mouse LISB Joystick
Conneclions:
PC:

*Serial Port --- via a 110cm shielded RS-232 cable 1o modem.

*Monitor Port --- a monitor with 1.5m length data cable.

*Keyboard port --- a keyboard with 1.50m length data cable.

*Mouse port -—- a mouse with 1.50m length data cable.

*USB port A -— a USB joystick with 1.5m long, shielded, no ferrite bead data cable.
*USB port B --- a USB mouse with 1.8m long, shielded, no ferrite bead data cable.
*Printer port --- a printer with 1.80m length data cable.

EUT:

*UTP Gigabit port --- via a 1m length RJ-45 cable to the R1-45 jack of the LAN card that

mstalled in nearby PC,
*UTP port 1 --- connect with a 2m length, RJ-45 cable that terminated with 2000hm,
*UTP port 2~7 --- connect with a 2m length RJ-45 cable that terminated with 200ohm.

*UTP port 8 -—viaa 10m long, non-shielded, no ferrite bead, RJ-45 cable to the RJ-45 jack

of the LAN card that installed in the PC located remotely.

*Power port --- via a 1.80m long power cable to a power adaptor plug into the power source.

*Power adaptor -- Trade: DVE; Model: DV-751AUP; I'P: 230VAC 50Hz 16V A,
O/P: 7.5VDC 1A

*Power adaptor - Trade: LET, Model: 48075100-C5; I/P: 230VAC 50Hz 90mA
O/P: 7.5VDC 1000mA

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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List of support equipment

Conducted (Radiated) test:

PC HP Brio 85xx 6/350

Model No. D6928A

Serial No. SG91801432; SG91801552

FCCID Doc Approved

Power type 100 ~ 230VAC / 50 ~ 60Hz, 5A, Switching
Power cord Non-shielded, 2.33m long, Plastic, No ferrite core
Monitor :  HP 15’ Color Monitor

ModelNo. :  D2827A

Serial No. KR91161719

FCCID C5FTNFCMC1518X

Power type 110 ~240 VAC / 50 ~ 60 Hz, Switching
Power cord Shielded, 1.83m long, No ferrite core
Data cable Shielded, 1.46m long, with two ferrite cores
Keyboard : HP

Model No. :  SK-2501K

Serial No. MRE0700789

FCCID GYUR38SK

Power type By PC

Data cable Shielded, 1.73m long, with ferrite core
Mouse : HP

Model No. :  M-S34

Serial No. LZB90714106

FCCID DZ1.211029

Power type By PC

Power cord Non-shielded, 1.88m long, No ferrite core
USB Mouse :  Logitech Wheel Mouse

Model No. :  M-BJ-58

Serial No. LN20901985

FCCID Doc Approved

Power type By PC

Power cord Non-shielded, 1.88m long, No ferrite core

Report No.: C5ICE266
Training Research Co., Ltd,, TEL: 886-2-26461146, Fax: 886-2-26461778
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Modem :  ACEEX

ModelNo. :  XDM-9624

FCCID :  [FAXDM-9624

Powertype : 220VAC, 50Hz/9VAC, 1A

Powercord :  Non-shielded, 1.9m long, No ferrite cord
Datacable :  RS232, Shielded, 1.2m long, No ferrite core

RI11C x 2, 7° long non-shielded, No ferrite core

Printer : HP

Model No. : C2642A

Serial No. . SG69AI96GY

FCCID ;. B94C2642X

Powertype : 220 VAC, 50Hz

Powercord :  Non-shielded, 2m long, no ferrite core
Datacable :  Shielded, 1.84m (1.7m) long, no ferrite core
USB Joystick:  Rockfire

ModelNo. : QF-337uv

Serial No. : 10600545

FCCID :  CE Approval

Powertype :  Powered by PC

Power cable :  Shieilded, 1.8m long, No ferrite bead data cable
PC : HP Vectra VE

Model No. : D6970A

Serial No. : SG53000707

FCCID :  Doc Approved

Powertype 100 ~230VAC / 50 ~ 60Hz, 5A, Switching
Powercord :  Non-shielded, 2.30m long, Plastic, No ferrite core

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Chapter 2 Conducted Emission Test

Test condition and setup:

(1) Mains:

All the equipment is placed and setup according to the EN 55022,

The EUT is assembled on a wooden table that is 80 ¢m high, is placed 40 cm from the back-wall
that is a vertical conducting plane. One LISN is for EUT, the other LISN is for support
equipment. They are all placed on the conductive ground, The EUT’s LISN connect a line switch
box for selecting L1 or L2, then connect to a preamplifier and spectrum for pretest.

The spectrum measured from 150KHz to 30MHz. Conducted emission levels are detected at
max. peak mode. But if the max. peak mode failed or over average limit, it will be measured by
QP and average detection mode using the Receiver,

While testing, there is the worst-emission plot printed at peak detection mode, and there are
more than 6 highest emissions relative to limit recorded. The plot is kept as the original data, not
included in test report.

(2) Telecommunication ports:

The EUT is placed as mains disturbance test. The communication line connected to the ISN
and then the measuring receiver connected to the ISN to measured the level of voltage
disturbance.

List of test Instrument :
Calibration Date

Instrument Name Model No.  Brand Serial No, Last time Next time
Receiver SCR3102 SCHAFFNER 012 04/22/03 04/21/04
LISN (EUT) 382572 EMCO 9411-2284  07/21/03 07/20/04
LISN (Support E.) 3825/2 EMCO 9210-2007  09/03/03 09/02/04
Preamplifier CB-001 TRC 98-02 05/29/03 05/28/04
Line switch box  CB-01 TRC 98-04 05/29/03 05/28/04
1dB Attennator  CAT-1 mini-¢irguits =~ --------- 05/29/03 05/28/04
FTB-1-6 Attenuator15542 mini-circuits 9620 03 05/29/03 05/28/04
20dB Attenuator CAT-20 mini-circuits 9620 13 05/29/03 05/28/04
3dB Attenuator  CAT-3 mini-circuits 9620 14 05/29/03 05/28/04
Coixal Cable BNC3200B-0058 Jyebao CL-05 05/29/03 05/28/04
Coixal Cable BNC31VB-0316 Jyebao TP-01ca0069-036  05/29/03 05/28/04
50ohm terminator 370BNM  NARDA PWRSW 07/21/03 07/20/04
50ohm terminator 370BNM  NARDA PWRS5SW 07/21/03 07/20/04
50ohm terminator 370BNM  NARDA PWRSW 09/03/03 09/02/04
50ohm terminator 370BNM  NARDA PWRSW 09/03/03 09/02/04
ISN ISN T400 SCHAFFNER 16596 04/16/03 04/16/04

The level of confidence of 95% , the uncertainty of measurement of conducted emission is +3.1/-4.84 dB .

Test Result : Pass (Appendix A)

Report No.: C5ICE266
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Conducted Test Placement: (Photographs) (Power Line)

Report No.: C51CE266
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g'f{:ducred Test Placement: (Photographs) (Data Line)
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Chapter 3 Radiated emission test

Test condition and setup :

Pretest: Prior to the final test (QATS test), the EUT is placed in a shielded enclosure,
and scan from 30MHz to 1GHz. This is done to ensure the radiation is exactly emitted from the
EUT.

Final test : Tinal radiation measurements is made on a 10 — meter, open-field test
site. The EUT is placed on a nonconductive table, which is 0.8m height, the top surface is 1.0 x
1.5 meter. The placement is according to EN 55022,

The M. E. whole range Antenna is used to measure frequency from 30 MHz to 1GHz. The
final test is used the Receiver.

Measure more than six top marked frequencies generated form pretest by computer step by
step at each frequency. The EUT is rotated 360 degrees, and antenna is raised and lowered from
1 to 4 metets to find the maximum emission levels. The antenna is used with both horizontal and
vertical polarization.

Appropriated preamplifier that is made by TRC is used for improving sensitivity and
precaution is taken to avoid overloading. The spectrum analyzer’s 6dB bandwidth is set to 120 K
Hz, and the EUT is measured at quasi-peak mode.

If the emission is close to the frequency band of ambient, the tester will recheck the data and
the corrected data will be written in the test data sheet. If the emission is just within the ambient,
the data from shielded room will be taken as the final data.

List of test Instrument :

Calibration Date
Instrument Name Model No. __ Brand Serial No.  Lasttime  Next time
Receiver SCR3102 SCHAFFNER 012 04/22/03 04/21/04
Control Box TWRO5-4 TRC C9001-2 N/A N/A
Antenna CBL6141A SCHAFFNER 4206 05/27/03 05/26/04
Open test side (Antenna, Amplify, cable calibrated together) 05/29/03 05/28/04
Pre-amplifier TRC-CB-2 TRC CB-002 05/29/03 05/28/04
Coixal Cable(20meter) RG-214/U  Jyebao CL-002 05/29/03 05/28/04
Coixal Cable(50cm) BNC31VB-0316 Jyebao CL-002 05/29/03 05/28/04
Coixal Cable(20cm)  BNC31VB-0318 Jyebao CL-007 05/29/03 05/28/04
Coixal Cable(55em)  BNC31VB-0316 Jyebao CL-006 05/29/03 05/28/04
Coixal Cable(35cm) BNC31VB-0316 Jyebao CL-005 05/29/03 05/28/04

The level of confidence of 95%, the uncertainty of measurement of radiated emission is +2.85/-2.77 dB.

Test Result : Pass (Appendix B)

Report No.: C51CE266
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Radiated Test Placement; (Pkaf@gﬂfgﬁ&j
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Chapter 4 Radio Frequency Immunity Test (RS)
Test information:

Test setup: Anechoic Chamber

Test Frequency: (X)) 80~ 1000 MHz

()27~ 500 MHz Without Modulation
Modulation: ( )FM %

(X)) 80% AM Modulation with 1KHz

{ ) 900 KHz+ 5 KHz with PM 200 Hz and 100% depth
Step size: (X ) = 1% step size
Sweep time: (X) 2.5 Second
Field strength: ( )Y1IV/im (X)3V/m ( )10V/m
Test mode: Ref. Test method of Chapter 1
Test instruments:
Name Model Number Serial Number Selected
Shielding Room AC5-001 N/A X
DC Power Supply GPR-3520H 7090069 X
Signal Generator 900 287104 X
Amplifier ACS5-002 N/ A X
Power Meter 1219-D-007 157 X
Spectrum Analyzer 8594EM 3710A00198 X
Preamplifier AC3-002 N/A X
Comment:

Performance Criteria (X)A ( )B (

JTest Result : Pass

Report No.: CSICE266
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EN 61000-4-3 PHOTO OF TEST SET-UP

et

Report No.: CS1CE266
Training Research Co., Lud., TEL: 886-2-26461146, Fax; 886-2-26461778



Test Report 16/47
Chapter 5 Electric Fast Transient/Burst Requirements Test

Test information:
Testsetup:  According to EN 61000-4-4

Test Voltage: DC Power line { YO5SKV,5KH
AC Power line (X) 1 KV,5KHz
Signal & Control line (X)0.5KV,5KHz

( JIKV,5KHz

Polarity: (X) Positive {X) Negative

Test Duration: ( )1 minute (X} 3 minutes
Connected lines: () Power line shielded
{ X ) Power line non-shielded
{ X) Signal & Conirol line non-shielded
{ ) Signal & Control line shielded

Test mode: Ref, Test method of Chapter 1.

Test instruments:

Name Model Number Serial Number Selected
BEST EMC Test BEST EMC V2.3199918-0065C X
[nstrument (-8, -9)

Induction Coil INA 701 BEST 199922-0018C X
Comment:

Performance Criteria ( J)A  (X)B { )C

Test Result ; Pass

Report No.: C5ICE266
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EN 61000-4-4 PHOTO OF TEST SET-UP
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Chapter 6 Electrostatic Discharges Immunity Test
Test information:

Test setup: Shielded Room
Test Voltage: ( X ) 4KV contact discharge

(X)) 8KV air discharge
Indirect Discharges:( X ) HCP

(X)VCP
Polarity: ( X ) positive (X)) negative

Test mode: Ref. Test method of Chapter 1
Test points: Each Port of EUT

Test instruments;
Name Model Number Serial Number Selected
NoiseKen Electrostatic|ESS-100L(A) 2100C03605 X
Discharge Simulator
NoiseKen Electrostatic| TC-815P 2100C03566 X
Discharge Gun

Comment:
Performance Criteria ( J)A (X)B ( )C

Test Result : Pass

Report No.: CSICE266
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Chapter 7 Surge Immunity Test

Test information.

Test setup: According to EN 61000-4-5
Test Voltage: DC Power line { ) 0.5 KV

AC Power line { X)2KV
Control line  ( )O0.5KV

Signal ( )2RV
Time: (X)) 1.2/50pus (8/20us)
Polarity: (X)) Positive (X ) Negative
Connected lines:  { ) Power line shielded ( X ) Power line non-shielded

( ) Signal & Control line non-shielded ( ) Signal & Control line shielded

Test mode: Ref. Test method of Chapter 1.

Test instrument:
Name Model Number Serial Number Selected
BEST EMC Test BEST EMC V2.3|199918-0065C X
Instroment (-8, -9)
Induction Coil INA 701 BEST 199922-0018C X
KeyTek  Pulsed-EMI|E103, ES01B,|0008260 ~0008264,
Test System ES02B, E503,{0008254

ES05A, E4552A
Comment:

Performance Criteria: { J)A (X)B ( )C

Test Resulr : Pass

Report No.: CSICE266
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Chapter 8 Continuous Wave Voltage Immunity Test

Test information:
Test setup: According to EN 61000-4-6

Test Frequency: (X)) 0.15 ~80MHz
Modulation: ( )FM %
(X)) 80% AM Modulation with 1KHz
( )900 MHz + 5 MHz with PM 200 Hz and 50% duty cycle
Step size: (X )= 1% step size
Field strength: ( )y1v (X)3v { Y10V

Test mode: Ref. Test method of Chapter 1

22/47

Test instruments:

Name Model Number |Serial Number Selected
[SCHAFFNER

RF.SYNTHE SIZERIAMP2IFIER NSG2070-1 (1020 X
SCHAFFNER CDN M325 13773 X
SCHAFFNER CDN M216 15604

SCHAFFNER CDN TO04 15230 X
SCHAFFNER CDN 8501 15167

SCHAFFNER FM-Koppelzange  |[KEMZ 801 14301

Comment:

Performance Criteria: (X)A ( )B ( )C

Test Result : Pass

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Chapter 9 Power Frequency Magnetic Field Immunity Test

Test information:

Test setup: According to EN 61000-4-8
Test method : (X ) Continuous () Short duration
Magnetic Field Strength:( X ) 1A/m
Frequency: 50Hz
polarization: ( X ) X polarization (X ) Y polarization (X ) Z polarization
Test mode: Ref. Test method of Chapter 1
Test Duration: (X)30seconds ( )1~3 seconds
Connected lines:  { ) Power line shielded { X)) Power line non-shielded
{ X) Signal & Control line non-shielded ( ) Signal & Control line
shielded

** Power Frequency Magnetic Field in the horizontal and vertical polarity.**

‘Test instruments:

Name Model Number Serial Number Selected
[BEST EMC Test BESTEMC V2.3 |199918-0068C X
Instrument (-8, -9)

Induction Coil INA 701 BEST 199922-0018C A
Comment:

Performance Criteria: (X)A ( )B ( )C

Test Result : Pass

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report

Chapter 10 Voltage DIP / Interruption Test

Test information:

Test setup: According to EN 61000-4-11

Voltage dips / Test specification / Units: (X)) > 95%, 0.5period
(X) 30%, 25periods

Voltage interruptions/ Test specification / Units: ( X ) > 95%, 250periods

Test mode: Ref. Test method of Chapter 1

20047

Test instruments:
Name Model Number Serial Number Selected
|BEST EMC Test BEST EMC WV2.3[199918-0065C X
Instrument (-8, -9)
Induction Coil INA 701 BEST 199922-0018C X
Comment:
Performance Criteria:
Dips: (1)>95% > ( )A {X)B { )C
Interruptions : (2)=95% > ( )A { )B (X)C
Dips : {3) 30% > ( YA { 1B (X)C

Test Result : Pass

Report No.: CSICE266
Training Research Co., Ltd,, TEL: 886-2-26461146, Fax: 886-2-26461778
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Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report

Test information:

Chapter 11

Test setup: According to EN 61000-3-2
Test Item: Quasi — stationary & Fluctuating Current Harmonics Test
Test mode: Ref. Test method of Chapter 1

Harmonics Test

28/47

Test instrument:

Name Model Number Serial Number Selected

Harmonic/Flicker Test|HP 6842A 3531 A-00102 X

System

Test Equipment Settings: |Quasi-ataﬁnnmjr Current Fluctuating Current
Harmonics Test Harmonics Test

Line Voltage 230VAC 230VAC

Line Frequency 50Hz 50Hz

Device Class D D

Test Limit Overrides None None

Total Number of Failures: MNone None

Total Number of Errors: None None

Test Result: PASS

Report No.: C5ICE266

Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Chapter 12 Voltage Fluctuation and Flicker Test

Test information:
Test setup: According to EN 61000-3-3
Test mode: Ref. Test method of Chapter 1

Test instrument:
[Mame Model Number Serial Number Selected
Harmonic/Flicker Test|HP 6842A 3531A-00102 X
System
Test Equipment Settings:
Line Voltage 230VAC
Line Frequency 50Hz
Test Limit Overrides None
Total Number of Failures: Pst: (0), Plt: (0}
De: (0}, Dmax (), Dt (0)
Total Number of Errors: None
Test Result: PASS

Report No.: C51CE266

Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 30/47
Appendix A
Conducted Emission Test Result: (Test Mode: DVE DV-7SIAUP 10 x 10 Mbps)
Testing room : Temperature : 24°C  Humidity : §1 % RH
Line 1
READING AMPLITUDE LIMIT
Frequency | poak | Quasi-peak| Average | Quasi-Peak| Average | 481
® | wmuy | @mr | @an | @ | @y | @
7210.00 26,84  FFF kx| wke ks 60.00  50.00 -23.16)
9000.00 2838  #xsxs[ seexs|  go00] 50,00 21.62
9320.00  29.15|  *+++| sxrxx| 600 50.00] -20.85
10020.00] 2839  #xe=| sxexs| 000  50.00] 21.61
10740.00| 2655  #ww sk ok ks 60.00,  50.00 -23.45
21110.00] 2569  #*+xx| axxxs|  gpoo| 50,00 2431
2156000 2744]  wresx|  wswwl o000 50,00] 22.56)
22610.00] 2544 wxssl smem|  gogl 5000l 24.56|
24470.00  27.74]  #x+s seesl g0l s0.00 22.26]
27260.000  2572]  w+exe|  weexs] 000 50.00 2428
Line 2
READING AMPLITUDE L
Frequency 1 peak | Quasi-Peak| Average | Quasi-Peak) dverage | @8
®8 | gy | @ | amy | @my | amn | @
9200.00]  20.49]  wexxx| wweess| 6000 50.00] 20.51
9520.00]  30.50]  wwwes|  weed]  6000]  50.00) -19.50]
9930.00] 2853  wrsse| wes|  s000]  s000] 2147
1036000  30.02]  #+ssf| s el 000 s50.00] -19.98|
10590.00] 20200  #e=x| sesedl G000l 50.00 -20.80}
1096000,  29.10]  #+sx¥|  sssssl 6000 50,00 -20.90)
11330.00]  28.69]  #esxxl sxees]  go00]  50.00 2131
12280.00)  30.68  wetx|  keews| 6000  50.00 1932
2156000 28.47]  wxsax|  wesxs|  go00] 5000 21.53
24470.00] 2051  #wesx  sxsxs|  goo0]  50.00 -20.49)

*The reading amplitudes are all under limit.

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Conducted Emission Test Result: (Test Mode: DVE DV-75IAUP 100 x 100 Mbps)
Testing room : Temperature : 24 °C  Humidity : 81 % RH

Line 1
READING AMPLITUDE LIMIT

Frequency Peak | Quasi-Peak| Average |(Quasi-Peak| Average Margin
® | @ | @ | @ | wmam) | amm | @
9520.00  28.88)  *+sxs| wxrxx| 6000 60.00] 21.12
10090.00]  2724]  sxses] wwsdl  go00l 60.00] 27
10440.00]  27.12]  w#ee| wsess] 000l 60.00 22.88
19750000 2732  seewsl  wwesl G000l 60.00 22,68
2156000 29.84]  »xeaa|  wexxsl  go00|  60.00 20.16
22610.00)  2802)  w+ewx| wsexxl  gno0l 60,00 -21.98
23050.00)  28.84]  +wxxx| wsexxl  goo0l 60,00 21.16
24470000 2777 wexx|  wwexsl  go00l  60.00 2223
26570.00]  29.79]  wwesx|  weexl 6000l 60.00 2021
29180.00]  28.51]  #+xs+| wxxxs| 6000l  60.00 2149

ine 2

READING AMPLITUDE LIMIT

Frequency | peak | Quasi-Peak| Average | Quasi-Peak| Average | MZE
8 | awwy | @y | wmn | @mam | amyy | @
9450.00]  28.00(  +xxeel seexs| 6000 60.00 21.10|
10020.00] 3071 sl weewdl 6000 60.00 192
10440.00]  29.16]  *++x+|  werwl 6000 60.00] -20.84
11040.00] 2950  *xxxs|  wxessl  go00l  60.00] -20.50
1126000 29.17]  *+sxs| wwm|  go00] 6000 -20.83
11930.00]  29.03  =*+=x| s ws] 6000  60.00 -20.97
12630.00]  29.31]  =sx| wsees] 6000 60.00 220.69)
12890.00, 2823 4+ x| seses] 000  60.00 2177
21560.00]  33.72]  #wvax| sssxs| 6000]  60.00] -16.28|
23200000 28.18]  #+e¥|  wxesx]  go00]  60.00) 21.87]

*The reading amplitudes are all under limit.

Report No.: C5ICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 3247
Conducted Emission Test Result: (Test Mode: DVE DV-751AUP 1000 x 10 Mbps)
Testing room : Temperature : 24 °C ~ Humidity : 81 % RH
Line 1
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak| Average |Quasi-Peak| Average Margin
C | | @ | apm | sy | amamy | @
9000.00]  27.38]  wxexs| wwxxs]  gooo] 60,00 2 .62
932000  28.56]  **++s| sxexe] 000l  60.00 2144
952000  28.04] Ak ek wek ks 60.00|  60.00 21.96
10090.00]  27.06|  #+e#x| sxxxs|  g000]  60.00 22,94
10440.00(  26.98]  wexw¥|  wxxxs|  gooof 60,00 -23.02
21710.00] 2766  w+xex|  swexs| 6000l 60.00 2234
24470.00] 2765  wexxxl  weend|  g000]  60.00 2235
26740.00] 2687  ww+x|  wwexs| 6000l 60.00 23.13
28160.00  26.56]  *++++| sl 6000]  60.00 2344
29180.00  20.06|  *rx+| wxxxs| 6000  60.00) 23.94
Line 2
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak | Average | Quasi-Feak| Average Margin
M8 | apey) | @y | @sy | @my | amay | @
9200.00|  30.62]  weexr|  wmexs] 6000  60.00 -19.38
9830.00, 2930  #x++s| wswss|  g000]  60.00 20.70|
10150000 2991  wersx| wxewsl  go00]  60.00 -20.09|
10440.00  28.55]  #+ses|  weews| 6000  60.00 21.45]
11330,00]  28.41]  #+++x| wxexs|  6000]  60.00| 21.598
12710.00  30.08]  *sss|  sxexs|  go00|  60.00] -19.92
12080.00]  29.02|  #wsxs|  wxexs]  go00]  60.00] 20,98
1402000,  20.73|  #sxs|  wewixl  go00]  60.00 20.27
21560.00  28.76]  #xssx| wwssdl o000 60.00 21.24
23650000  3677]  *esax|  wesl  6000] 60,00 1323

*The reading amplitudes are all under limit.

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 33147

Conducted Emission Test Result: (Test Mode: DVE DV-751AUP 100 x 100 Mbps)
Testing room : Temperature : 24°C  Humidity : 81 % RH

Line 1
READING AMPLITUDE LIMIT

Frequency | poak | Quasi-Peak| Average | Quasi-Peak Average | M8
©L | @y | @y | @my | @sar) | wgay | @
8640.00  27.56]  *+sxx| wxxxxl 6000 60.00] 22 44
9000.00| 2820  wxssl wwess] o0l 60.00] 2171
926000,  2876]  #++xs| wsssel  go00l  60.00 2124
9830.00]  28.63]  #xxxs| ssexs]  go00]  60.00 2137
10090.00]  27.72]  #*wx|  vexxs 60.00]  60.00 2228
16150.00,  27.12|  #xeex| ssswsl 000 60.00 2288
21560.00 3046  w+xxx| sxsxsl  goo0l 60,00 -19.54
26570.00) 2874  wexexl wwensl  go00l  60.00 212
27090.00]  2820]  w+esx| seexsl 6000l 60.00] 2130
27780.00|  2731]  #++xs| werxs| 000 60.00) 22.69)

ine 2

READING AMPLITUDE LIMIT

Frequency | peak | Quasi-Peak Average | Quasi-Peak | Average |  YIOTEM
O |y | @ | @my | @ | @pm | @
8940.00]  20.28]  wereel  sweexs| 6000  60.00 2072
9390.00]  20.76]  **+x#[ sxxxs| o0 60,00 2024
10020.00]  28.98]  wwx|  wwess| 60,00l 60.00] 21.02
10210.00] 3043 #+ex| esess] 6000 60.00) 19571
11930.00]  29.06]  *+sxs|  wws|  go00] 60,00 -20.94]
1236000  28.52|  #xs sk wan 60.00|  60.00 21.48]
1280000  20.13]  mesxe|  weend] 6000 60.00 2087
1326000 28.40]  #+xx#| sessxx| 6000 60.00 21.60{
21560.00]  32.94]  #xrex  wsssel 6000|6000 -17.06|
24470.00]  28.55]  wws el axsxx| 000 60.00 21.45|

*The reading amplitudes are all under limit.

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Conducted Emission Test Result: (Test Mode: LEI 48075100-C5 10 x 10 Mbps)
Testing room : Temperature : 23°C  Humidity : 76 % RH

Line 1
READING AMPLITUDE LIMIT
Frequency | poak | Quasi-Peak| Average | Quasi-Peak| Average | T8
®8 | amwy | @y | @m | @y | sy | @
153.000 4101  wees|  sxxxs| 6501 5591 -14.90|
163.000 4082  wwrx|  wexss| 563l ssgs] 1481
173.00]  40.08]  wxrss|  sees| 6534 5534 -15.27)
17700 4001  ##xxx|  Awssx| 6523 5523 -15.21]
189.00]  39.14] +sxeel wwend]  g4g0]  sage -15.74|
203.00] 3841  ++vs#|  sxess|  eqagl 5449 -16.07|
200.00|  38.52]  ersx| wwesal gy 543 -15.80)
215000  37.62]  ers|  weews|  sa14l 5494 -16.52
223.00]  3748|  #=Ex[ s e 63.91]  53.91 -16.43
236.00] 3713 w+es  weesd] 354 5350 -16.41
Line 2
READING AMPLITUDE LIMIT
Frequency | peak | Quasi-Peak| Average | Quasi-Peak| Average |  MATEIm
B | wwuy | @y | amy | @y | @mn |
461.00]  3674] kx| seesl 5709 a7n -10.38
470.00] 3678  wxx| exsxs|  se36] 4686 -10.08
48600, 3656  wwrxx| weeesl 5640l 4640 -9.84
505.00 36300  trxxx|  weees| 56000 46.00] 9.70|
527.00]  3626]  w+xsx|  wsewsl  se00f 46,00 -9.74
54200 36.09|  exex|  weesx| 56000 46.00] -9.91
553.00] 3605  wesx  wwessl  se00]  a6.00] -9.95
571.00] 3596  +++s#| sesex|  se00l 4600 -10.04
503.00] 3585  wwrxx| sesesl 5600 46.00 -10.15|
637.000 3571  #wesx| wasadl  seo0l  46.00 -10.26|

*The reading amplitudes are all under limit.

Report No.: C5ICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Conducted Emission Test Result: (Test Mode: LEI 48075100-C5 100 x 100 Mbps)
Testing room : Temperature : 23°C Humidity : 76 % RH

Line 1
READING AMPLITUDE LIMIT
Frequency | poak | Quasi-Peak| Average | Ouasi-Peak Average | ar8in

© | amm | @y | @m | @sn | amay | P
15100  42.43] #xsss|  wxens] 6507l 5597 -13.55
159.00  42.05] xexes| wwess] g5 ssa 136
164.00,  4163] wsres| seexs]  gss0l 5560 -13.97
173.00] 4110  weess|  sssas| g5l 5534 1425
178.00) 4087  wkesx|  wxews| 6500 ss20 1433
19200  40.02]  wxr x| e esl  eag0l 5480 -14.78
208.00]  30.14]  wxxsx|  seexs]  ga3al 5434 -15.20)
218.00  39.02]  ewe x| wexxsl  ga06l 5406 -14.94]
22200 3837  weres|  sesxs| 6304 5304 -15.57

1133000 36.03] e sl 000 s0.00 1397

Line 2
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak| Average |(Quasi-Peak| Average Margin

O | sy | @y | @my | @y | gy | @
436000 3727]  wewsl  smew| 5709l 473 -10.56|
473.000  37.13]  weed]  wsesa]  seal 4677 9.65|
499.00] 3670 wxxxe|  swexs| 5603l 4603 9.3
52700 36400  *+++|  wwees| 5600l 46.00 9.60|
54200, 36.42]  #vxxs|  wees|  seoo]  46.00 -9.58]
560.00 3580  ++xex|  wexxx| 5600 46.00] -10.20}
571.00} 35.87 *kE bk whkE &k 56_1]{]' 4.5_[][}' -10.13
601.00] 3598  s++sx wsess|  se00  46.00 -10.02
624.00]  36.16] ++ss| wssss] 56000 46.00 -9.84
654.00| 3567  eess|  wsexd|  sg00l  46.00 -10.33

*The reading amplitudes are all under limit.

Report No,: C5ICE266
Training Research Co,, Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Conducted Emission Test Result: (Test Mode: LEI 48075100-CS5 1000 x 10 Mbps)
Testing room : Temperature : 23 °C  Humidity : 76 % RH

Line 1
READING AMPLITUDE LIMIT

Frequency | peak | Quasi-Peak| Average | Quasi-Peak Average | M

N | @y | gy | amy | wmwy | amayy | @
15000 4114 rrexs|  wsessl  go00l  s6.00 -14.86|
157.00]  4123]  ssxss|  wwesms]  gsgol 5580 -14.57)
166.00 4061  #xtsx|  wwexsl  g5s54l 5554 -14.94
171.00] 4031 ##sws|  o#rens 6540  55.40 -15.09|
183.00 3963  #xres[ wwxxx| 506 5506 -15.43)
191.00] 3904 *xex| sesxe]  gag3l 543 -15.79)
198.000  39.04] *xrs|  swew| g4l sq6s -15.59
205.00] 3828  wwres| swers|  gaas sag3 -16.15
211.00] 3815  wwrex| ke 64.26]  54.26| -16.11
22600  37.65| terx|  swesal 383 s3g3 -16.18]

Line 2
READING AMPLITUDE LIMIT

FYeBEny | peak | Quasi-Peak| Average | Quasi-Peak| Average |  M¥E"

Y5 | | @y | @y | @y | gy | @
429.00(  37.04]  mex x| werwdl 5746l 4746 -10.42
461.00] 3666 exxxel  seews|  s7y9| 47 -10.46|
473.00, 3657  wrxxs|  sens|  se77 4677 -1021
489.00] 3675  *xxxx|  wwked| 5631 4631 9,56
505.000 3616  wwrex|  weewal  seool  46.00) -9.84|
518.00] 3608  wwexs| wes el se00l  46.00] -9.9|
534000 3601  weses]  wwesdl  se00] 46.00] 9,99
556.00]  36.03]  *e+ss| wsesd| 56000 46.00 9.9
568.00  36.03]  #++ss| wsexs|  sg00|  46.00 9.97
597.00]  35.64]  wkk k| wee e 56.00]  46.00 -103

*The reading amplitudes are all under limit.

Report No,: C5ICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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Conducted Emission Test Result: (Test Mode: LEI 48075100-C5 1000 x 10 Mbps)
Testing room : Temperature : 23°C  Humidity : 76 % RH

Line I
READING AMPLITUDE LIMIT
Frequency | poak | Quasi-Peak Average | Quasi-Peak| Average |  VAEM
®D | amw | ap | @ | sy | sy | @
153.00  4127]  wxrer|  wemer| 6501 5501 -14.64
164.00]  4079]  ewrws|  wmeal 6550l 5560 -14.81
167.00] 4055  #xews| wwas| g5l 55 -14.96)|
173.000  4033]  #ese] wwes]  g534] 5534 -15.02]
178.000  39.96]  wxexs| wwese] 520 5520 -1524
186.00]  39.18]  se k| swess] 6197  s4.07 -15.7
19100,  39.07]  *4+#s| weexe| 613  sag3 15,7
203.00 3853  +#kxs| sesss|  ga20l 5440 -15.95
215.00]  38.09|  #ekEa|  wws s 64.14]  54.14 -16.05]
222,000  37.77]  ##xws|  wwwws| G304 5304 -16.17
Line 2
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak| Average | Quasi-Peak| Average Margin
D | amw | @ | amy | mmy | aman |
436.00  3727]  weess| wsssd| 5783 4783 -10.56)
455.00]  3699]  wvs el wsem| 5729 4720 -10.30|
477000 37.02]  *eexs|  wsexd] 5ol 4.6 -9.64
486.00| 3585  werse| wxexs|  sea0] 4640 -10.55
50200 3589  werwx|  wexxs]  so0|  46.00] -10.11
51500 36.98]  wxxx|  sxexsl 5600 46.00] 9.02
53800 36.2]  *rrxs| wexes|  seoo]  46.00] 9.88
579.00]  35.68]  wwrxx|  wmewx|  seo0]  46.00] -10.32
597.00] 3580  #++#s| e ixl 5600 46.00 -10.20
612000  3559] #sxex| w5600 46.00 -10.41

*The reading amplitudes are all under limit,

Report No.: C5ICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 38/47
Conducted Emission Test Result: (Test Mode: LEI 48075100-C5 ISN 10 x 10 Mbps)
Testing room : Temperature : 24 °C  Humidity : 83 % RH
Line 1
READING AMPLITUDE LIMIT
Frequency | poak | Quasi-Peak Average | Quasi-Peak| Average | A&
| amwy | @y | @m | @man | amm | P
3730.00) 4349  wvews| wwel 7400l 64.00] -20.51
5080.00|  43.56]  +ess| wwess] 21000 6400 20,44
6260000 5326  *s+xs| wwess] 7200 6s.00 1074
7990.00]  44.00]  wexxx|  sxsxs| 25000 6400 -19.91
9450000  4238]  weexs|  sxsws] 7000 64.00) 21.62
9770.00  5029|  wxesx|  wwerws| 24000 64.00 13.71
1044000 44.78]  wxeex| wwewsl  ga000 6400 1922
12190.00) 4468  wkewsl  wwxs| 74000 64.00 -19.32
13640.00  46.43|  #+sx| serxsl 74000 64.00] 17,5
13930.00]  4335|  wveex| weewr] 74000 64.00] -20.65
Line 2
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak| Average | Quasi-Feak| Average Margin
M | @y | @y | @y | wmy | @mm | @
874.00]  45.11)  weeex| sxes|  7a00] 6400 -18.89)|
941.00| 44,63  wexws|  wwessl 7400 6400 -19.37
978.00) 4331  werxx| el 7400 6400 -20.69
3700.00] 4621  wwsxs|  weens| 74000 64.00] -17.79]
4980.00] 46,55  +xex|  wwwix| 74000 64.00| -17.45
6260.00]  53.16]  sexsx|  wexexl 7400 64.00) -10.84
875000  5028]  =xssxl wwess] 7000 64.00 13.72
9450.00  43.82]  wexxs|  wesssl 7200 64.00 -20.18
9770.00|  50.98]  #esxx|  wsss|  7s00]  64.00 -13.02
13740.00f  45.93]  wwax| wsssl 7100 6400  -18007

*The reading amplitudes are all under limit.

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 39/47

Conducted Emission Test Result: (Test Mode: LEI 48075100-C5 ISN 100 x 100 Mbps)
Testing room : Temperature : 24°C  Humidity : 83 % RH

Line 1
READING AMPLITUDE LIMIT
Freguency
I:;H&J Peak | Quasi-Peak| Average |Quasi-Peak| Average Margin
@) | @ | @y | @y | @man | @
1345000 5536]  #+ees| wexxs| 7400 64.00) 8.64
16150.00]  59.47] *+exs| sxsxsl 7400 6400 453
1770000  584s|  wskes| werx| 94000 6400 5,55
18210.00,  59.85|  wtexs| wwxws| 75000  64.00 4.15
18980.00  56.05|  #+xxx| swswel 7400  64.00 7.95
19750.00| 5850  wxkwx| w=xsxl 74000 64.00 -5.50]
2026000, 5823  wxr x| sewsl  wap0l  64.00 -5.77
21560.000  57.99|  wxrxx|  swsxs|  gs00l  64.00 601
22460.00 5558  *xrex|  wesxsl  ga00l 6400 8.42
23050.00]  59.85|  +ewx| wsexsl 7100  64.00 4.15
Line 2
S
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Feak| Average | Quasi-Peak| Average Margin
R | amgy) | @mpn | ) | ) | s |
14210.00| 5533  wresx| wwinrl 74000 64.00] 8.6
1615000 5979  wrses| wsredl  qu00]  64.00] 421
17700.00] 5897  w+ses| e qag0] 6400 -5.03]
1821000 5919  *#x s wes s 74.00]  64.00 481
18850.00,  5593]  #se x| sxess|  7a000 6400 8.07
19750.00]  57.82]  wexxx|  wes e 7400  64.00 -6.18|
2026000 5823  wwxwex|  seews|  7000] 6400 577
21560.00  57.28]  wxxx|  seews| 7400 6400 6.72
22460.00] 5542  Axsa]  wwees 74.00] 64,00 858
23050.00] 5926  #wxxx|  sxsxs| 74000 64.00] 474

*The reading amplitudes are all under limit.

Report No.: C5ICE266
Training Research Co., Litd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 40/47
Conducted Emission Test Result: (Test Mode: LEI 48075100-C5 ISN 1000 x 10 Mbps)
Testing room : Temperature : 24°C  Humidity : 83 % RH
Line 1
READING AMPLITUDE LiMIT
Frequency | poak | Quasi-Peak| Average | Quasi-Peak Average | &
) | gy | @y | @y | my) | s | @
3700.00| 4550  #rs x| wsss] 74000 6400 -18.50}
4980.00 4825  wxexx| wxsxxl 7100 6400 15.75
6060.00  41.68]  wxrex| wxxxs| 7400 G400 2232
6260.00  47.74]  #xex|  wesss| 7400 6400 -16.26|
7990.00] 4669  **=+x| wxxxsl 7400  64.00 17314
9640.00  44.51]  #+ed  wxewrl 74000 64.00) -19.4
9900.00  42.09] w4 wwewxl 74000 64.00] 2191
10200.00,  42.46]  #+es| weexr|  7a000  64.00) 21.54
12010.00|  41.65|  #wees| wewesn|  g400] 6400 2235
13740.00]  48.16)  *++ex| aer el 700 6a.00| -15.84
Line 2
READING AMPLITUDE nar
Frequency | peak | Quasi-Peak| Average | Quasi-Peak Average | Ma8in
L | gy | @y | @y | @mwy | amy | @
3750.00]  46.64]  xexer| wweens]  a00)  64.00) -17.36
4950.000  44.87]  werwr|  weeaa 74.00,  64.00| -19.13]
5080.00)  41.81)  wwexxl  wxxws] 74000 64.00] 2219
6180.00] 4343  wrrax|  wwed| 7000l e4.00] 2057
726000 4162]  #rxss|  wwend] 7400l 6400 22.38
782000  4142]  s#ress|  wsaw| 700 6400 22.58
7990.00]  47.34]  weeee|  wesss] 7000 ss00 -16.66|
8530.00]  44.01]  we+ws|  wesxs| 7500 64.00 -19.99%
9960.00| 5339  #+sae|  esesx| 7400  64.00 -10.61
10360.00]  42.35]  wwead]  weess| 72000 64.00] 21.65]

*The reading amplitudes are all under limit.

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 41/47

Conducted Emission Test Result: (Test Mode: LEI 48075100-CS ISN 1060 x 100 Mbps)
Testing room : Temperature : 24 °C ~ Humidity : 83 % RH

Line ]
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak| Average |Quasi-Peak| Average Margin
®8 | @y | @y | @mw) | @mamy | gy |
13360.00 5263  *xexx| werml 74000 64.00] 1137
16150.00, 5710  =xsxs| swess]  7a00]  62.00 6.9
1770000, 56.66]  **+xs| ssexe] 7100l 64.00 734
18340.00( 5501  weeex| sxexs| 7400 64.00 8.9
18850.00) 5417 wee x| wwerxl 7400 6400 9,83
19750.00]  56.06]  w+t#x| swews| 7400 64,00 7.94
20260.00|  5547]  #xesx|  wwexs| 24000 64.00 8.53
21560.00  55.75|  wxesxl wwxxs| 7400 6400 825
22460.00 5319  w+ers| sexs| 74000 6400 -10.81)
23050.00]  57.02| vl wexxs| 74000 6400 6.98|
Line2
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak | Average | Quasi-Peak| Average Margin

® | | @y | @ | @mm | @ | @
13450.00{ 5241  weees| sxexs|  qs00] 6400 -11.59)
16150.00{ 5722  weexx| swess]  qu00] 6400 6.78|
1770000, 57.05|  #eredl wwews] 7400 6400 6.95|
18210.00] 5691  xwweel  weewsl 74000 64.00] -7.09]
18980.00)  53.85|  #+swe| wwexx| 74000 64.00) -10.150
19750.00] 56,51 #wree|  wsesxs| 7400 64.00) _7.49)
20260.00]  56.05]  wswsl  wsxs| 7400 64.00) 795
21560.00]  55.64]  w#x e[ ks i 74,00  64.00| 8.36]
2246000  52.49  wese|  weens]  a00l  6a.00 -11.51
23200000  57.36]  srsss|  weesd| 7400 6400 -6.64)

*The reading amplitudes are all under limit,

Report No.: C5ICE266
Training Research Co,, Ltd,, TEL: 886-2-26461146, Fax: 886-2-26461778



Test Repori

42/47
Conducted Emission Test Result: (Test Mode: DVE DV-751AUP ISN 10 x 10 Mbps)
Testing room : Temperature : 23 °C Humidity : 73 % RH
Line 1
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Feak| Average |Quasi-Peak| Average Margin
© | | @ | amy | @y | @mm |
874.00 4710  *xess|  sxxexl  g000  e4.00) -16.90|
898.00 4731 weee| wesw] T aa00] 6a00 -16.69)
920.00] 4710  **exs| wxexs] 7400 6400 -16.90)
960.00| 4583  #+w4| wxexsl 9500  64.00 -18.17)
4980.00) 4573  wkews|  wmrxx| 74000 64.00 1182

6260.00 4797  weexs|  wxeesl 7400 64.00 -16.03

8600.00]  49.67]  #xexx| swews| 94000 64,00 -14.33

10290.00  4526]  wvews| sxrxel  g400)  64.00 -18.74
11260.00| 4758  wwew| wwesel 7400 64,00 1642
13740.00] 5116  *++#x] swrxs] 7400 64.00] -12.84

Line 2
READING AMPLITUDE LIMIT
Frequency | peak | Quasi-Peak| Average | Quasi-Peak| dverage |  MATEM
5 | @ | @ | @py | asy | ay | @

868.00]  44.59]  esrx| x| qu00l 6400 -19.4]
898.00]  4520] #exex| wssssl  qug0] 6400 -18.80]
93500  44.12]  +eexx| wsexs] 24000 64.00 -19.88|
505000  43.12]  wexes|  seews|  ga00l 64,00 20,88
9450.00|  4326]  wex x| wwexs]  gs00] 64,00 20.74)
9770.00, 4525  wxxex|  wesxsl 7100 6400 1875
10290.00] 4481 el esexs| 7000 6400 -19.19)

11260.00)  49.57]  *xw| wxsxs| 7400  64.00] -14.43

13740.00] 4565  wwsex|  weexa| 74000 64.00] -18.35

14950.00]  43.05  wver| weesa| 74000 64.00] -20.95

*The reading amplitudes are all under limit,

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report : 43/47

Conducted Emission Test Result: (Test Mode: DVE DV-751AUP ISN 100 x 100 Mbps)
Testing room : Temperature : 23°C  Humidity : 73 % RH

Line 1
READING AMPLITUDE LIMIT

frequency Peak | Quasi-Peak| Average |Quasi-Peak| Average Margin
M | @y | @mwr | @y | gy | amm |
13450.00{  51.03]  wxrxs|  wwess] 94000 400 1297
14300.00, 5034  wxe x| swws] 2000l 6400 -13.66
16150.00]  54.73] vl wwews| 7400 64.00 927
17700.00]  5328)  wsss| aweasl 7400 6400 -10.72)
1821000 55.19]  #exx|  wwes| 7400 64.00] 881
18850.00  51.87]  #+exx|  wwrxsl 74000 64.00] -12.13
19750.00,  54.48]  s+ess| wwessl  7a000  64.00) 9,52}
20260.00  53.74]  wrrsx|  weessl  7a00]  64.00] -1026]
21560.00| 5349  #xsxx| vkl 74000 e4.00| -1051]
23200.00] 5229  #*esx|  wwixxl 7400 64.00] 1171

Line 2

READING AMPLITUDE LIMIT

Frequency | pegk | Quasi-peat| Average Quasi-Peak| Average | MO8
8 | @ | ) | @py | @myy | wmayy | @
13450.00]  51.53] ke kx| owwsns 74.00,  64.00| -12.47
14210000 5110 *++x#|  wweesl 74000 64.00] -12.9
1615000 sa.42]  werws| wews] 7400 64.00] 9.58
17700.00] 53,51 ##ses|  werxs| 7400 64.00] -10.49]
18210.00]  54.67)  *++xs| sl qa00  64.00 -9.33
18980.00] 5188  +vsx| sessdl  7a00]  64.00| 1212
1975000  53.87]  #esed| wwexd] 74000 64.00] 110,13
20260000  53.74]  #erex|  dws we 74000  64.00 -10.2¢|
21560.00] 5337 wess|  wesssl 74000 64.00 -10.63
2320000 sa47]  weswx|  sexs]  g400] 6400 9.53)

*The reading amplitudes are all under limit.

Report No.: C5ICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 44/47
Conducted Emission Test Result: (Test Mode: DVE DV-7SIAUP ISN 1000 x 10 Mbps)
Testing room ; Temperature : 23°C  Humidity : 73 % RH
Line 1
READING AMPLITUDE LIMIT
Frequency | peck | Quasi-Peak| Average | Quasi-Peak Average | ME"
® | @y | wmr | @an | @mn | @y | @
857.00 4409  #xexs| wxsxs| 7400 6400 -19.91
874,00 4345  wxewd| wwexs| 7400 64.00 -20.55]
916.00  4535]  wes x| weewsl 7400 64.00] -19.65
3750.00] 4614 <xsxs|  sxems] 7000 64.00 178
4950.00,  43.56] **xxx|  wwewsl  7s00 6400 2044
6260.00] 4610  wsxx| wxxsl 74000 64.00| -17.90]
11260.00|  4474]  wweexl wresx|l  q400]  64.00) -19.26]
1201000 45.04] el exesa] 74000 6400 -18.96]
1374000 48.95]  ws sl wwesa|  ga0d] 64,00 15,05
14950.00]  4429)  #*sxx  wexxxl 7400 6400 -19.71
Line 2
READING AMPLITUDE LIMIT
Frequency Peak | Quasi-Peak | Average | Quasi-Peak| Average Margin
) | sy | wmw | asy | amwy | @py | @
880.00]  45.04]  wwrwx|  sweis| 74000 64.00 -18.96|
910.00]  4520] wxxxx| el 9400 64,00 -18.80
93500  43.63]  weew| wesws|  ga00] 6400 20.37
498000  49.00]  wwrsl  wxres| 7400 64.00] 149
622000 4654  wvxxx  wxx el 74000 64.00) -17.46}
7990.00]  47.99]  wxrxs|  wwessl 4000 64.00] -16.01
1002000 5085  =rse| wwesd] 7400 64.00) -13.15
11260.00|  44.06]  wsxe|  weesd] 74000 6100 -19.94
12010.00|  43.58]  essss|  ssssel 7000 62,00 2042
13740.00] 5089 wssax| wmxexal 9400l 6s.00 -13.11

*The reading amplitudes are all under limit.

Report No.: C5ICE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 45047

Conducted Emission Test Result; (Test Mode: DVE DV-751AUP ISN 1000 x 100 Mbps)
Testing room : Temperature : 23°C  Humidity : 73 % RH

Line 1
READING AMPLITUDE LIMIT

Frequency Peak | Quasi-Peak| Average |Quasi-Peak| Average Margin
®8 | amy | @y | @my | @mwy | amy |
13450.00]  51.54]  #+ssel wwesx| 74000 64.00) 1246
16150.00]  5647|  #xesx| weewsl  7a00  64.00) 753
16910.00] 5207 #+ees| wwes]  7a00 64.00) -11.93
17700.00]  55.03] s el wsass] 74000 64200 8.97
18210.00]  57.00]  #+eed| wwvxel 72000 64.00 6.98
18850.00,  52.93]  ##e x| ssswsl 7000 64.00 -11,07|
19750.00] 5547  wwsxs|  wxsxs]l 7000l 64.00 -8.53
20260.00]  54.85 eweex| wasws]  qa00l 6400 9.15
21560.00]  5425]  eererl  sssesl  qs00]  64.00 9.75
23200.00] 5565  erx| el 7400 64.00 -8.35

Line 2
READING AMPLITUDE LIMIT

Frequency Peak  |Quasi-Peak| Average | Quasi-Peak| Average Margin
8 | ) | @y | sy | sy | amm |
13450.00]  52.22)  #*sss|  wesexl 7400 64.00) 11178
1615000]  56.64 x| sl 7a00] 6200 736
1691000  51.77]  #=x| wsans] 74000 64.00 -12.23
17700.00|  56.05]  +xss|  weesdl 7400 64200 -7.95)
18210.00] 5719 wesxl wessd]  7a00 6400 -6.81
18850.00]  53.61]  wew s wes ks 74.00|  64.00 -10.39)
19750.00]  54.13]  wwwex|  mes aa 74000  64.00 -9.87
20260.00] _ 55.07]  wexxs|  wwend] 74000 64.00] -8.83
21560.00{ 5423  #eraxl  wwees|  7a00  64.00] 9.77
23200.00] 5593  wewxs|  weexs| 74000 64.00 8,

*The reading amplitudes are all under limit.

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778



Test Report 46/47

Appendix B
Radiated Emission Test Resuli:
Test Conditions:
Testing sitt :  Temperature: 25°C Humidity : 73 % RH
Frequency Reading Ant. Table Correction Corrected | Class B Margin
Amplitude | Height Factors | Amplitude | Limit
MHz dBpVim m | degree dB dBuVim | dBuV/im | 4B
(Horizontal)
125,0088 3093 100 7 470 2623] 3000 -3.77
150.0000| 2068 100 126 -4.80] 2488] 3000 -5.12
199.9963 31.69] 100|224 -3.90) 2779 3000, 221
250.0025 3484 100| 9 -1.80] 33.04] 3700 -3.96
500.0000) 24.66)  1.00] 49 6.80] 3146]  37.00] -5.54
749.9963 2135 100 4] 14.30] 3565 37.00  -135
EE 3
(Vertical)
511125 3134 3970 140 -5.11 2623 30000 377
54.0000 3455 0971 44 -6.18 2837 3000 -1.63
56.7780 73] 097  s6 721 27520 3000 -2.48
63.1500 3801 097 103 9.03 2898 3000 -1.02
67.5825 3670, 397 224 9.92 26.78] 3000 -322
200.0000| 3253 097 227 -3.90 2863 3000 -137
249.9963 1359 097 33 -1.80) 3179 37.000 521
750.0025 2097, 250 41 14.30) 3527 37.000 -1.73
e e
Naote:

1. Margin = Amplitude - limit, if margin is minus means under limit.

2. Corrected Amplitude = Reading Amplitude + Correction Factors

3. Correction factor = Antenna factor + ( Cable Loss - Amplitude gain )
(For example : 30MHz correction factor = 15.5 + (-15.26) = 0.24 dB/m)

Report No.: C5ICE266
Training Research Co., Ltd,, TEL: 886-2-26461146, Fax: 886-2-26461778
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Appendix C
Photographs of EUT

Report No.: C51CE266
Training Research Co., Ltd., TEL: 886-2-26461146, Fax: 886-2-26461778
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